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Viral Hepatitis

HAV, HBV
HCV:  Diagnosis, Allopathic Treatment, Naturopathic Treatment
Comparison Table of the Hepatitis Viruses

Hep. A (HAV) represents about 25% of clinical hepatitis.  Virus is transmitted fecal-oral route.  It can occur in all ages and the 

disease is shorter and more mild in children.  Incubation period of 2-7 weeks with the illness lasting less than 1 month.  


The S/S are malaise, fever, anorexia with aversion to food and cigarettes, nausea and abdominal pain.  Treatment is usually supportive.  


Hepatitis A vaccine is effective in stopping outbreaks of Hep. A infection.  A recent (1999) study also demonstrated Hep. A vaccine efficacy against infection after exposure (secondary infection) of in household contacts of primary cases.  Generally resolves on its own although naturopathic support with hepatic support and anti-viral herbs (not vitamin A as it is hepatotoxic in the amounts required)


Hep. B (HBV) infection causes acute hepatitis (25%), chronic hepatitis, or "asymptomatic carrier" state.  HBV is transmitted 

sexually, through contaminated blood products, through vertical transmission, or via fecal-oral route.  About 1/4 of individuals with 

HBV infection develop clinical illness.  The incubation period is 1-6 months.  


The S/S include:  rash, neuralgia, arthralgia, arthritis, glomerulonephritis, vasculitis, fatigue and jaundice.


Approx. 10% of patients infected with HBV do not clear the virus and remain HBsAg positive.  Some of these individuals 

develop chronic progressive hepatitis while the remainder become carriers that display no clinical symptoms.  HBV carriers can 

develop hepatic superinfection with other hepatic viruses.


Diagnosis: 

· Acute:


HBs Ag:  peaks then falls


HBc Ag:  peaks then falls


IG to HBc at and the only Ig that someone going chronic will make is Ig to core

· chronic: antigens go up and stay up

· vaccine:  surface Ag only thus only have anti HBs IG and no Ag’s


Hep. C (HCV) is responsible for 20% of sporadic hepatitis, becoming the most common cause of acute viral hepatitis.  HCV is transmitted in transfusions of contaminated blood and blood products, IV drug abuse, hemodialysis, organ transplantation, "rarely" through sexual contact.  Incubation is typically 5-12 weeks with a range of 2-26 weeks.  The acute illness tends to be less severe than that of the other Hep. viruses.  Believed that recurrent exposure leads to infection (similar theory as HIV)


S/S include: flu-like symptoms, easy fatigability, malaise, anorexia, jaundice, occasional nausea and  vomiting.  Ninety percent of people infected with genotype 1b and 75% of people with genotype 2a or 2b will develop chronic infection.  

In 11/98 it was estimated that 4 million people in the U.S. (1.8% of U.S. population) and probably more than 100 mill people worldwide were infected with HCV.  In Washington state, beginning 9/2000, both Hep. B and Hep. C are reportable diseases (by health providers, not laboratories) to the Public Health Department. The rate of death from hepatitis C is increasing and may even surpass the number of deaths from AIDS in the next few years. Prevalence in Rwanda is 17%, Egypt 18%, Thailand 5.6%, Vietnam 6.1%  The majority of these people have no symptoms (and can transmit the virus to others).  Otherwise the symptoms are:  flu-like symptoms, malaise, arthralgias, anorexia, RUQ pain, fatigue. (DDx Fibromyalgia) These people often come to the attention of the medical profession with symptoms of advanced liver disease (fibrosis).


The pathophysiology of HCV is not completely understood.  It is surmised that the liver damage is the result of direct HCV 

cytopathicity as well as inflammation induced from the immune-response.  In HCV, the immune equilibrium between humoral defense and cell-mediated defense is disrupted leading to overproduction of TNF-(((inflammation) and  suppression of NK cell activity ((decreased inactivation of HCV)

· Acute Hep C can result in the asymptomatic carrier state.

· Hep. C virus mutates freely within the infected individual.  These mutations evade normal immune surveillance therefore these individuals do not develop immunity to HCV but go on to develop chronic infection.

· Viral typing and viral load is very important to perform: (perform typing if load is high)

· Viral type 1B:  less responsive to conventional treatment
· Viral type 2A and 2 B:  only 75% go on to CAH, respond better to conventional Tx as they are less likely to mutate

· Risk factors for HCV:  blood transfusion prior to 1991, IV drugs (most common risk factor), intranasal cocaine use, tatooing or body piercing, long-term hemodialysis, high risk sexual contact, occupational exposure to blood, receipt of organ, graft or tissue transplant.  10-20% of Hep. C + patients do not have identifiable risk factors.

· Prognosis for HCV infection:  About 50% of patients with acute HCV develop chronic disease that can resolve over 2 -3 years or be chronic with waxing and waning periods.   Many of these people with die with the disease not from the disease.  Stress and lack of sleep appear to be the strongest correlators to incite waning periods (Dr. Alschuler’s experience)


One third of HCV patients will develop cirrhosis over 20-30 years.  These patients are at increased risk of developing hepatocellular carcinoma as chronic HCV infection increases risk of Hepatocellular carcinoma (HCC) by 1%-5% after 20 years.  Up to 70% of patients with HCC are HCV-infected.; 3-4% may develop hepatocellular carcinoma in the first 4-5 years. 

· Any alcohol consumption is directly and consistently correlated with worse prognosis.  10-20 g alcohol daily (1-2 drinks) is associated with increased: viremia, iron deposition or hemochromatosis (proxoidant), clinical liver disease, progression of liver disease, ALT levels, and decreased effect of interferon therapy.   Even drinking one drink a day interferes with treatment.  If they drink only periodically, they will do better.  None the less, HCV patients should not drink alcohol  - if they cannot stop drinking, it has been proven to help if you can strike an agreement whereby the pt only drinks on the weekend.
· There is also an association with NH lymphoma

· Many patients with chronic HCV also have autoantibodies such as RA, ANA and anti-thyroglobulin antibodies and may be initially diagnosed with autoimmune disease or connective tissue disorder while the Hep. C remains undiagnosed. 
· Hep C vs. Autoimmune thyroiditis: consider HepC if hypothyroid sxs do not resolve


Diagnosis of HCV:  

1. Acute hepatitis panel.  If HCV Ig is positive, the next step is to determine viral load.  Viral load goes up and down.  

2. If high viral load (in the millions), type the virus.   Now determine, when exposure occurred to get an idea of the time the liver has had to deal with this insult.

3. Liver biopsy is the gold standard for assessing patients with chronic hepatitis and is recommended before treatment 



to assess grade and stage of disease or complications.  Repeat biopsies are not recommended.  Nor are 



they used if the viral load is low.  





Biopsy grades the hepatitis (1-4) based upon necrosis and inflammation and stages the hepatitis (1-4) based upon 





the presence of fibrosis.  A biopsy without fibrosis infrequently progresses to cirrhosis.  Initial and repeat biopsy is 





recommended for people with long-term infections to assess the extent of liver damage.  Biopsy is also requisite to 





interferon treatment.




4.   
Disease progression is measured by ALT, and, in some cases, biopsy and viral load. Monitor every 3-6  months.

1.) ALT is the most important liver enzyme to follow. 

2.) Elevated ALT and normal AlkPhos is a pattern indicative of hepatocellular necrosis, however ALT levels wax and wane and may not correlate with degree of enzyme elevations.

3.) Albumin, bilirubin and PTT are also useful parameters to assess liver function (decrease with impairment). Levels of bilirubin, PTT, albumin show improvement even in the face of increasing viral loads.  

Comparison of the Hepatitis Viruses

	
	Hepatitis A
	Hepatitis B
	Hepatitis C
	Hepatitis D
	Hepatitis E

	Description


	RNA virus
	DNA virus
	RNA virus
	incomplete viron:  cannot infect alone
	

	Sn/Sx


	malaise/fatigue, anorexia, nausea 

-abdominal discomfort ( hepatomegally: aggravated by eating, lying on R side; bloating, heartburn, possible low grade 

-fever (depending on viral load)

-jaundice:  1/3 of cases

-urticaria:  up to 50%, esp. w/ B, C, D

-edema, ascities:  end stage

-dark urine:  bilirubinuria

	Onset


	-oral fecal route

-STD becoming more common (anal intercourse) –US, Canada
	non-parenteral:  IV drug use, blood/blood products, sexual contact
	-oral fecal route: IV drug use, blood/ blood products, sexual contact

-Asia

	Course
	-99% complete recovery 
	-incubation:  4-12 weeks

-1/3 develop chronic  hepatitis

-2-12 weeks:  ( liver enzymes

-90% recovery, 10% go chronic (( nzms, Ag’s > 6 months)

-1% develop cirrhosis or hepatocellular carcinoma
	-40% unknown transmission

-90% go chronic:  of these 30-50% develop severe liver disease (cirrhosis, hepatocellular carcinoma)
	-req HBV to superinfect or coinfect

-poor prognosis for HBV, ( rate of cirrhosis, hepatocellular carcinoma
	

	Lab Dx
	-( Ig M:  acute

-( IgG:  past exposure

-viral loads:  ( transmission w/ ( viral load

-(AST

-(ALT

-AST:ALT < 1
	-Antigens:

-HBs (surface):  appears  

 1st  shortly after LV nzms

-HBc Icore): detectable  

  only in liver

-HBe:  appears 2nd , indicates infectivity
	-Anitbodies
anti-HBs: rises last, 

 indicates recovery

anti-HBc:  rises 1st
anti-HBe:  rises 2nd
	-up to 6-12 weeks to pick up detectable Ig levels 

-anti HC
-not correlated to liver nzms or viral load which fluctuates drastically 

-liver biopsies
	
	

	
	
	-( IgM

-recovery:  ( Ag’s, ( Ig’s

-viral load testing:  follows progression, correlated w/ prognosis
	
	
	

	DDX
	
	always test for HDV conifection/superinfection
	
	
	





Treatment




Tx options:  IFN only, or Integrative, or Naturopathic only

A. Allopathic tx is either: 



Interferon Treatment:  consider if viral load is > 1 million



Most effective for viral types 2A and 2B.  Dr. Alschuler will not recommend IFN Tx for type 1B (about 10% 



respond to (IFN, 28% respond to pegIFN). Also, African Americans do not respond as well to IFN Tx and 



they have a 2-3 x higher infection rate.



Those who respond better to IFN include women, viral type 2 and 3, decreased viral load, decreased body 



weight with any type of HCV do not respond as well to IFN Tx.  
1.) interferon alfa (3 mill U three times a week for 12 months) which results in transient disappearance of HCV RNA from serum and normalized liver enzymes for 15-25% of patients.

2.) Interferon alfa-2b in combination with ribavirin for 48 weeks has led to absence of HCV RNA 24 weeks after completion of treatment in two clinical trials (sustained response rate- virus stays low after 24 months after initiation of Tx,  This is the indicator for clinical success).   The combination of these two drugs is more effective than either one alone.  Ribavirin has anti-viral activity (questionable anti-viral activity against Hep. C) and may also have an immunomodulatory effect; mechanism is unknown.  The combination also causes more side effects, particularly psycho-emotional.  Dr. A menetioned it has a 50% viral clearance at best.

3.) Side effects of this therapy:   hemolytic anemia, rashes, nausea (ribavirin) and bone marrow supression, flu-like symptoms, decreased platelets and neutrophils, weight loss, hair loss, and thyroid disease (interferon), and constant fatigue and suicidal depression (combo. Tx).


- NAC is an excellent adjunct to help pt tolerate this therapy (see below).

4.) Most current Tx:  Peginterferon alfa-2a (180 ug once weekly) is significantly more effective than interferon alfa (3 mill U three times weekly).  Peginterferon is a modified form of interferon.  Similar side effect profile, but lower dose so side effects may be slightly less.  Most recent study combining with ribovirin is showing 54% sustained response rate. (not an approved Tx yet). Dr. A says pegI has slightly better efficacy and slightly less side effects.

5.) Treatment decisions are based on degree of ALT elevation (AST can also be assessed although ALT is more specific for liver function), HCV RNA levels, and liver biopsy findings.

6.) End points of therapy:  ALT normalization, undetectable HCV at 6 months (although sustained response in not yet determined), histological improvement.  

1. Hep. D (HDV) will cause pathology only if there is a pre-existent Hep. B infection.  The disease caused by HDV is usually self-limited.

2. Hep. E (HEV) causes acute epidemics of enterically transmitted hepatitis in underdeveloped areas of the world.  HEV infection causes symptoms of varying severity and in pregnant women can cause mortality.  HEV infection does not lead to chronic hepatitis or the carrier state.  

A. Serological indicators of Hepatitis (viral)

1. Marked elevation of AST (SGOT)/ALT (SGPT)

a. In acute viral hepatitis, AST is usually over 1000 units.

b. In chronic viral hepatitis, AST is approx. 300 units.

c. In alcoholic hepatitis the AST/ALT ratio is usually greater than 2

2. Moderate elevation of alkaline phosphatase

3. Normal to markedly elevated direct and indirect bilirubin

4. Hepatitis panel:                                                                    

Diagnosis
          




                    Biochemical markers
HAV:



                     

Acute, Recent



          
 IgM, IgG Anti-HAV 

HBV: 







 

Acute, Early carrier state


HBsAg 

Acute



                         
IgM Anti-HBc, HBsAg, HBeAg 

Chronic




           
HBsAg, +/- HBeAg    

HCV:





 

 

Acute, Chronic, recovered
Anti-HCV (ELISA-1) and incr. ALT then confirm with RIBA* and/or HCV RNA testing**

HDV:  







    

Acute




             
DAg, IgM Anti-HDV  

Previous


 


IgG Anti-HDV  

HEV:





No test available

*RIBA = recombinant immunoblot assay.  Tests for antibodies against 4 HCV antigens

**Viral load is test using PCR (less reliable from lab to lab, but more sensitive at low viral loads) or bDNA (more reliable but not good for patients on interferon therapy)


B. Naturopathic Treatment of Hepatitis


Focus is on:  Protect the liver and Antiviral therapy

1. Anti-oxidant therapy is of critical importance.  Oxidative stress and lipid peroxidation are key steps in the progression towards B.H.S. and N.A.S.H.  The presence of either of these conditions contributes to the virulence and pathology associated with Hepatitis.

a. Vit. C  to bowel tolerance then maintain at 75% of that dose or IV 100 mg three times each week (dose based on studies, use more – can do 1000 to 2000mg//day).  Decreases liver enzymes.  Consider IV initially, particularly with Glycyrrhiza

b. Zn 45-60 mg QD

c. Selenium 200 mcg daily:  long term selenium supplementation inhibits HBV replication and decreases the rate of primary liver cancer development as long as the therapy is continued. [Bio Trace Elem Res 1997 Jan;56(1):117-24] Sustains GSH and is antiviral.  Caution in women with long-term treatment as thyroid and estrogen levels can be affected.  Reduces the rate of liver cancer development.  

d. NAC 1 gm. Or 600 mg TID acts as an adjuvant with interferon therapy, lowers ALT levels and inhibits viral replication over 5-6 month period.  NAC alone does not have demonstrable effect.  Strong adjuvant for IFN therapy, so strongly recommend this to IFN patients
· without IFN tx: 600 qd – bid

· with IFN tx: 600 mg TID

e. D-(-tocopherol  (natural vit. E) 400-1200 i.u. daily can inhibit stellate cells (responsible for fibrosis) but does not decrease enzyme levels, level of inflammation, or viral titers.  May also increase the effectiveness of interferon.  Quenches cytokines that stimulates stellate cells to produce collagen, thereby decreasing fibrosis.

f. (-lipoic acid: 600 mg daily reduces oxidative stress in the liver and results in decreased enzymes and improved clinical outcome.  Reduced liver enzymes and viral load.  (is a lipid soluble antioxidant)




Capsuled Products

2. Thymic fractions 2 QID (Phytopharmica):  any autoimmune condition, chronic immune dysregulation conditions such as chronic viral infection.  

3. Immunotone 2 QID or Echinacea, Lomatium, Baptisia, Thuja Hydrastis mixtures (Phytopharmica)

4. Silybum marianum (milk thistle): should be in any hepatitis C protocol as liver enzymes will decrease; absolute must if pt. will not quit drinking.   1-4 standardized extract 150-200 mg caps [standardized to 80% silymarin] TID-QID.  Many studies have demonstrated that silymarin in doses of 70 mg TID can accelerate recovery from acute and symptomatic chronic hepatitis (B and C), and return liver enzyme levels to normal.  Silymarin stabilizes the phospholipids in hepatocyte cell membranes, exerts antioxidant, antilipid peroxidation and antifibrotic actions.  

5. Berkson has had success with 600 mg qd (-lipoic acid, 900 mg qd silymarin and 400 mcg qd selenium (reduction in enzyme levels and improvement in symptoms).

6. Oral enzymes has been shown in one study (12 week trial, n=40) to be comparable with INF without side effects in reducing enzymes and symptoms. [Int J Tiss Reac 1997;19:97-98.]

7. Catechins in Uncaria gambir - 3 gm daily. Catechins are flavonoids with hepatoprotective activity.  AST,ALT,and bilirubin levels are significantly lowered in Hep. B and Hep. C patients.  Additionally, catechins accelerate the disappearance of HbsAg and inhibits lipid peroxidation.  Isolated catechins are associated with greater effectiveness but also with catechin-related hemolytic anemia in some individuals.

8. Phyllanthus urinaria, P niruri,  P. amarus (strongest ability to reduce lipid peroxidation in HBV and HCV and to deter hepatocellular carcinomal; other spp. are not effective),.: 3-6 gm/day.  In-vitro data demonstrates anti-viral, anti-hepatotoxic activity for Hep. B by down-regulating HBV mRNA transcription.  Open, uncontrolled trial indicates benefit in Hep. C [Alt Comp Ther 1998 Feb:53-9]

9. Glycyrrhiza glabra (anti-hepatotoxic, anti-viral, cholagogue, anti-inflammatory): 2-4 gm/day

a. Glycyrrhetinic acid (intestinal metabolite of glycyrrhizin) possesses significant anti-viral activity.

b. Glycyrrhetinic acid appears to prevent viral penetration into the hepatocyte.

c. Glycyrrhizin is also a free-radical scavenger and contains (-sitosterol (see #7. below).

d. Clinical trials of Glycyrrhizin and oral Glycyrrhiza (most have been done in Japan) have shown for Hep.C:  lowered ALT levels (falling to normal in a third of patients) and a lower incidence of cirrhosis (21% vs. 37% in the control group); and for Hep. B:  marked improvement in liver function and reduced seroconversion.  Alternatively, 80 ml/d IV (100-200 mg glycyrrhizin/d) of i.v. glycyrrhizin [SNMC] is effective.

10. Plant phytosterols, particularly (-sitosterol, found in Silybum marianum, Serenoa repens, Harpagophytum procumbens, Ginkgo biloba, Eleutherococcus senticosus and Pygeum africanus preserve cell-mediated immunity (NK cell) and lower humoral cell production of inflammatory cytokines (TNF-().   Dosage is 20mg (-sitosterol TID.

11. Hydrotherapy and Castor oil packs to liver

12. if anorexic give fresh juices, miso broth

13. Homeopathic remedies; consider:  Aconite, Belladonna, Cornus circinata, Iodum, Kali carb, Lachesis, Leptandra, Lycopodium, Magnesium muriatica, Nat. sulph, Phosphorus, Podophyllum, Sepia

14. Eleutherococcus senticosus in recuperative stage (stimulates detoxification enzymes), encourage bile flow with choleretics and cholgagogues [Chelidonium, Taraxacum rdx, Chionanthus, Hydrastis, Curcuma, Methionine, Fumaria, etc.]

15. Acute homeopathic remedy; consider Berberis vulgaris, Bryonia, Chelidonium, Lycopodium, Mercurius, Nat. sulph, Sepia

16. Avoid alcohol; alcohol use clearly accelerates the course of liver disease in Hep. C.




17. Dr Aschuler also mentioned:

· People with a high TNFalpha: will have a higher progressive rate.  In order to help this you must 





1) decrease external toxins, 





2) increase antioxidants and 





3) fix the gut flora to avoid further toxins.




18. Most melatonin production is in the gut, and is probably useful there due to its antioxidant qualities




19. The hepatitis resource center (4603 Aurora  732-0311, 800-218-6932):  list of support groups

Hepatitis C Summary

Further Testing and Results:
· Viral load 

· Viral typing (if viral load is in the millions)



-Viral type 1B:  less responsive to conventional treatment, therefore is more difficult to treat



-Viral type 2A and 2 B:  only 75% go on to CAH, respond better to conventional Tx as they are less likely to mutate

· Liver biopsy (if viral load is in the millions):  necessary to determine the grade and stage of disease.

· RF, ANA, anti-thyroglobulin antibodies: often, patients with chronic HCV also have autoantibodies such as RA, ANA and anti-thyroglobulin antibodies.  Considering she has a hypothyroid condition, Hashimoto’s thyroiditis may be present.  

Treatment plan:

· Discontinue any alcohol consumption:  Any alcohol consumption is directly and consistently correlated with worse prognosis.

· The hepatitis resource center (4603 Aurora  732-0311, 800-218-6932) for a  list of support groups

· if anorexic give fresh juices, miso broth

Low Viral Load (< 1 million copies)
· Multiple vitamin (i.e. Karuna Maxxum 4):  for general nutritional support

· Vit. C  to bowel tolerance then maintain at 75% of that dose daily: Decreases liver enzymes

· Zinc 50 mg qd cc:  immune support

· Selenium 200 mcg qd, preferably from selenized yeast: decreases the rate of primary liver cancer development as long as the therapy is continued; sustains GSH and is antiviral (Caution in women with long-term treatment as thyroid and estrogen levels can be affected). 


[Bio Trace Elem Res 1997 Jan;56(1):117-24]

· Natural vit. E w/ mixed tocopherols 800 i.u. qd: quenches cytokines that stimulates stellate cells to produce collagen, thereby decreasing fibrosis.

· (-lipoic acid 600 mg qd: reduces oxidative stress in the liver resulting in decreased enzymes, reduces viral load.

· Thymic fractions (Phytopharmica) 2 QID:  any autoimmune condition, chronic immune dysregulation conditions such as chronic viral infection.  

· Physical medicine: Hydrotherapy and Castor oil packs to liver

· Botanical Support: 


Immunotone (Phytopharmica)2 QID or Echinacea, Lomatium, Baptisia, Thuja Hydrastis mixtures 2 QID or Echinacea, 
Lomatium, 


Baptisia, Thuja Hydrastis mixtures


Silybum marianum:   2 -200 mg caps tid standardized extract [standardized to 80% silymarin] can accelerate recovery from 


symptomatic chronic hepatitis (B and C), and return liver enzyme levels to normal.  Silymarin stabilizes the phospholipids in 
hepatocyte cell membranes, exerts antioxidant, anti-lipid peroxidation and anti-fibrotic actions.  


Uncaria gambir:  3 gm daily: provides catechins with hepatoprotective activity;  lowers liver enzymes; accelerate the 
disappearance of HbsAg; inhibits lipid peroxidation.


Phylanthus amarus: 3-6 gm/day:  unspecified benefit in HCV infection


Glycyrrhiza glabra: 2-4 gm/day: anti-viral activity; prevent viral penetration into the hepatocyte; free-radical scavenger


Eleutherococcus senticosus:  2-4 gm/day: stimulates detoxification enzymes

Bupleurum falcatum:  saikosaponins at 6 mg/day (equivalent to 0.3 g of root/day) significantly reduces serum liver enzymes.

chronic liver disease, toxic damage to the liver and hepatic insufficiency are all indications for B. falcatum.. 

Ceanothus americanus is a liver stimulant useful in congestive and inflamed conditions such as hepatitis.  It is of most value in hepatic congestion  accompanied by splenomegaly and congestion.

Curcuma longa: hepatoprotective and choleretic properties
Iris versicolor: In chronic hepatitis, and other hepatic disorders, with constipation, and sharp, cutting pains,increased by motion, iris may be given alone or may be advantageously combined with other hepatics.(King)

Picorrhiza kurroa: (due toiridoid glycosides and other as yet unidentified compounds) hepatoprotective activity by restoring enzyme activity  after  toxic damage, scavenging free radicals, stimulating nucleic acid and protein synthesis
; effective against the complement-mediated liver damage 2º viral hepatitis  leading to faster recovery.



Schisandra chinensis: protects against liver damage, improves protein synthesis and accelerates liver repair, elevates liver 



microsomes increasing the ability of the liver to detoxify foreign substances, lower ALT levels.



Trifolium pratense: indicated with any debilitating, chronic disease 

Plant phytosterols found in Silybum marianum, Serenoa repens, Harpagophytum procumbens, Ginkgo biloba, 

Eleutherococcus senticosus and Pygeum africanus.  Dosage is 20mg (-sitosterol TID: preserve cell-mediated immunity (NK 


cell) and lower humoral cell production of inflammatory cytokines (TNF-()


Choleretics and cholgagogues to encourage bile flow:  Chelidonium, Taraxacum radix, Chionanthus, Hydrastis, Curcuma, 


Methionine, Fumaria, Rumex, Cynara, etc.

· Homeopathic remedies; consider:  Aconite, Belladonna, Cornus circinata, Iodum, Kali carb, Lachesis, Leptandra, Lycopodium, Magnesium muriatica, Nat. sulph, Phosphorus, Podophyllum, Sepia

· Acute homeopathic remedy; consider Berberis vulgaris, Bryonia, Chelidonium, Lycopodium, Mercurius, Nat. sulph, Sepia

Berkson (? reference by Dr. Alschuler) has had success with 600 mg qd (-lipoic acid, 900 mg qd silymarin and 400 mcg qd selenium (reduction in enzyme levels and improvement in symptoms).

High Viral Load (<1 million copies):  use the above plus…

· Glycyrrhizin 80 ml IV (100-200 mg glycyrrhizin) and  3,000 mg Vit. C IV  three times each week:  antiviral activity

· consider IFN + Ribavirin treatment (PegIFN + ribavirin when approved)

· NAC  600 mg TID as an adjuvant to IFN Tx 

· Oral enzymes:  adjuvant to IFN Tx [Int J Tiss Reac 1997;19:97-98.]

Ongoing monitoring:

· Every 3 months:  viral load, liver function panel (ALT, AST, albumin, alk phos, bilirubin, PTT, GGT)

· Repeat liver biopsy:  5 years? 10 years?

Gaby Protocol for acute hepatitis

Hepatitis (Acute viral)

	Vitamin C
	IV 25-50 g per infusion with calcium, magnesium and B-vitamins, 2-3 times per week for 1-2 weeks; include oral administration to bowel tolerance.
	uncontrolled trials and clinical observation

See IV Therapy Protocols:  medium-dose and high-dose vitamin C infusions

	Vitamin B12


	· IM 1,000 (g 2-3 time per week 

    oral folic acid 5 mg/day

· vitamin B12 30 mcg IM every other day for  10 days w/ oral folic acid 5 mg tid for 10 days
	· controlled trial:  This treatment may be helpful, even if vitamin B 12 is included in the IV therapy because IM vitamin B12 appears to be retained better by the body and because vitamin B12 in the infusion bottle

· reduced duration by 17% compared w/ untreated control group

	Taurine
	4 g tid after meals for 1 week
	double-blind study:  accelerated the decline in serum bilirubin levels in patients with acute hepatitis.


	Silymarin
	70 mg tid
	May decrease liver damage.   Shortened the duration of illness in a double-blind study, but was ineffective in another controlled trial.

	Selenium
	
	· Reduced the incidence of primary liver cancer in patients with chronic hepatitis B.

· Possible benefit for prevention or treatement of hepatitis B, HIV infection or its sequellae, hemorrhagic fever viruses (mortallity down to 20%)

· In an area of China with a high prevalence of hepatitis B infection, fortification of table salt with selenium reduced the incidence of new cases by 50-60%.  Selenium has shown activity against certain viruses, but has not been studied as a treatment for acute viral hepatitis.

	(+)-Cyanidanol-3

(Catechin)
	3 g qd
	Numerous studies demonstrate accelerated recovery from hepatitis.  


Gaby Protocol for Chronic Hepatitis

Hepatitis (Chronic)

	Vitamin E
	600-1,200 IU/day:  Hep. B: vitamin E 600 IU/day for 6 months

Hep C: vitamin E 1,200 IU/day for 8 weeks
	· Of 12 patients w/ hepatitis 5 had complete response, compared with none of 12 in an untreated control group.  

· In 6 patients with hepatitis C refractory in interferon therapy, hepatic fibrosis appeared to be prevented.

	Selenium
	200 (g/day for 4 years
	· Reduced the incidence of primary liver cancer in patients with chronic hepatitis B.

· Possible benefit for prevention or treatment of hepatitis B, HIV infection or its sequellae, hemorrhagic fever viruses (mortality down to 20%)

	Silymarin
	70 mg tid
	May decrease liver damage. 

	Glycyrhizin
	IV: 5 ml (In Japan up to 40 ml have been used)

(Stronger Neominophagen- SNMC, Japanese product with a few other ingredients; possibly available from a compounding pharmacist)
	double-blind study: Has been reported to produce clinical improvement in both hepatitis B and hepatitis C (Asian Med J, 1980; 23; 745-756 and J Garoentereol Hepatol 1999; 14: 1093-1099)

	Phyllanthus amarus
	200 mg tid for 30 days
	Has been reported to eradicate the hepatitis B surface antigen in 59% of 37 carriers.  However, several other investigators have failed to confirm this finding.  Confounding variables include the variety of Phyllanthus and the length of infection.  The mechanism is against RNA reverse trascriptase of Hepatitis B so it is not necessarily indicated in Hepatitis C.   

	Phosphatidyl choline
	
	Demonstrated to protect liver function.





When to biopsy?





-if pt is genotype I 


-during initial dx, to determine baseline, esp with a high viral load and symptomatic


-to determine efficacy of a tx.


 - Start tx naturopathically and biopsy at 5 to 


10 year intervals


-before starting interferon treatment





Remember with Interferon:


- it is best for genotype II, not I


- Black Americans do not respond well to interferons


- women respnd better than men


-younger people respnd better than older pts





When You Susepct Hepatitis:


Look for Liver enzyme elevation


Follow up with a hepatitis panel 


		-ab’s detected 4 – 10 weeks after infxn, so you may need to repeat


3) People who are commonly false positives:


	-healthcare workers


	-biotech personnel


4) If pt has no sxs, have them repeat the tests, even if they have a positive Western blot, for false positives are higher in asymptomatic people


5) People with common false negatives:


	-immunosupressed


	-HIV/AIDS pts


	





Christopher Hobbs uses:


-Tx with shitake mushrooms (product: Maitake D, which Dr. A uses)
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